
1 

Package leaflet: Information for the user 

 

Additiva Vitamin C Zitrone, 1 g effervescent tablets 

Active substance: Ascorbic acid (vitamin C) 

 

Read all of this leaflet carefully before you start taking this medicine because it contains 

important information for you. 

Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse. 

 

 

What is in this leaflet 
1. What Additiva Vitamin C Zitrone is and what it is used for 

2. What you need to know before you take Additiva Vitamin C Zitrone 

3. How to use Additiva Vitamin C Zitrone 

4. Possible side effects 

5. How to store Additiva Vitamin C Zitrone 

6. Contents of the pack and other information 

 

 

1. What Additiva Vitamin C Zitrone is and what it is used for 

 

Vitamin C is required for the formation and functioning of connective tissue and it participates in 

many biochemical processes of the organism as an antioxidant. For example, vitamin C is required to 

assure the elasticity of blood vessels, the formation of cartilage and bone tissue, wound healing and the 

activity of white blood cells and promotes iron absorption from small intestine. 

Additiva Vitamin C Zitrone is indicated for the treatment of vitamin C deficiency in adults. 

 

 

2. What you need to know before you take Additiva Vitamin C Zitrone 
 

Do not use Additiva Vitamin C Zitrone 
- if you are allergic to the active substance or any of the other ingredients of this medicine (listed in 

section 6); 

- if you have kidney stones (oxalate stones) or iron deposition diseases when too much iron is 

absorbed in the body (thalassemia, hemochromatosis, sideroblastic anemia); 

- if you have severe kidney failure. 

 

Warnings and precautions 

Talk to your doctor before using Additiva Vitamin C Zitrone: 

- if you have a hereditary disorders of red blood cells (e. g. glucose-6-phosphate dehydrogenase 

deficiency); 

- if you have a tendency of formation of kidney stones, a risk of calcium oxalate stone formation 

exists when high doses of vitamin C are used. You should not exceed a daily dose of 100-200 

mg of vitamin C if you have repeated kidney stones. 

Patients with severe kidney disease (dialysis patients) should not take more than 100 mg of vitamin C 

a day as there is a risk of hyperoxalataemia (too high concentration of oxalate in the blood) and renal 

oxalate crystals. 

 

Children and adolescents 

Additiva Vitamin C Zitrone is not intended for use in children and adolescents. 
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Other medicines and Additiva Vitamin C Zitrone 

Tell your doctor or pharmacist if you are using, have recently used or might use any other medicines. 

 

The following interactions have been described, but their clinical relevance is unknown: 

Vitamin C in a dose of 1 g daily increases the absorption of oral contraceptives (estrogens). 

Corticosteroids and calcitonin increase the requirement for vitamin C. Salicylic acid derivatives inhibit 

the absorption of vitamin C from the digestive tract. Tetracyclines inhibit the use of vitamin C in the 

body cells. Acetylsalicylic acid, barbiturates and tetracyclines increase vitamin C excretion in the 

urine. Alcohol decreases the level of ascorbic acid. 

Ascorbic acid (vitamin C) can decrease the effect of phenothiazines and blood thinning medications, 

such as warfarin. 

Taking high doses of vitamin C over a long period can influence the interaction between disulfiram 

and alcohol. 
 

Pregnancy, breast-feeding 
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. 

 

Driving and using machines 
Not applicable. 

 

Additiva Vitamin C Zitrone contains sodium 

This medicinal product contains 299 mg sodium per dose, and people who have been advised to avoid 

the use of salt (e. g. patients with high blood pressure) should take this medicine with caution. 

 

If you have been told by your doctor that you have an intolerance to some sugars, contact your doctor 

before taking this medicinal product. 

 

 

3. How to use Additiva Vitamin C Zitrone 

 

Always use this medicine exactly as your doctor has told you. Check with your doctor or pharmacist if 

you are not sure. 

The recommended dose for adults is one effervescent tablet (= 1000 mg of ascorbic acid) once daily 

until the symptoms diminish. 

 

Use in children and adolescents 
Medicinal products containing lower doses of ascorbic acid are available for children, adolescents and 

patients with renal failure. 

 

Dissolve the effervescent tablet completely in a glass of water. If any residue remains in the glass after 

drinking the liquid, add more water to the glass and drink it. 

 
The doctor determines the duration of your treatment according to your disease and blood test results. 

 

If you have the impression that the effect of Additiva Vitamin C Zitrone is too strong or too weak, 

talk to your doctor or pharmacist. 

 

If you take more Additiva Vitamin C Zitrone than you should 

Increased use of ascorbic acid for a prolonged period may lead to the increase of renal clearance of 

ascorbic acid and when the use of the medicine is stopped this may result in ascorbic acid deficiency. 

 

Should you experience pain in the kidney region or have urination difficulties after taking a high dose, 

you should consult your doctor immediately. 
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Temporary osmotic diarrhoea has occurred after single dose of 3 g, and almost always after more than 

10 g. 

The side effects of excess administration are gastrointestinal disorders (diarrhoea, nausea, vomiting), 

formation of kidney stones consisting of oxalates, hot flushes. 

In such cases the use of Additiva Vitamin C Zitrone should be stopped. Other measures are not 

required as a rule. 

 

If you forget to take Additiva Vitamin C Zitrone 

Do not take a double dose to make up for a forgotten tablet. 

 

If you stop taking Additiva Vitamin C Zitrone 

Increased use of ascorbic acid for a prolonged period may lead to the increase of renal clearance of 

ascorbic acid. Therefore vitamin C deficiency is possible after treatment cessation. 
If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

 

4. Possible side effects 
 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

Hypersensitivity reactions (e.g. breathing difficulties, allergic skin reactions) have been observed in 

individual cases. 
 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects, you can help provide more information on the safety of this medicine. 

 

 

5. How to store Additiva Vitamin C Zitrone 

 

 

Keep this medicine out of the sight and reach of children. 

Do not use this medicine after the expiry date which is stated on the base of the tube and carton. The 

expiry date refers to the last day of that month. 

 

Additiva Vitamin C Zitrone can be used for up to 6 months after opening. 

Do not store above 30C. 

Keep the tube tightly closed in order to protect from moisture. Store in the original package in order to 

protect from light. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Additiva Vitamin C Zitrone contains 

- The active substance is ascorbic acid (vitamin C). One Additiva Vitamin C Zitrone 

effervescent tablet contains 1000 mg of ascorbic acid (vitamin C). 

- The other ingredients are: citric acid anhydrous, sodium bicarbonate, sorbitol, lemon flavour, 

corn starch, sodium cyclamate, saccharin sodium, riboflavin sodium triphosphate. 
 

What Additiva Vitamin C Zitrone looks like and contents of the pack 

Pale yellow effervescent tablets with dark yellow spots, lemon odour. 10 or 20 effervescent tablets in a 

tube. 

Not all pack sizes may be marketed. 

 

http://www.ravimiamet.ee/
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Marketing Authorisation Holder and Manufacturer 

Dr. B. Scheffler Nachf. GmbH & Co. KG 

Senefelderstraße 44 

D-51469 Bergisch Gladbach 

Germany 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder. 

 

Representative of the Marketing Authorisation Holder in Estonia: 

AS Sirowa Tallinn, Salve 2c, 11612 Tallinn 

Phone: 6 830 700 

 

This leaflet was last approved in July 2014. 


